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CONTRACT(P/O) NO.(AI2tB1S) HYungHI
e cal MIL TEST CA

STEEL

COMMODITY(HIZS) : ERW, CARBON STEEL PPE EN 10204 TYPE 3.1 — 2004 BUET: 2UBAN 22 [me 05
— - - {06, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATION(HIZ 7)) o BEINAESE CUSTOMER(D 24 Ab: AT IAHF)
Hydrostatic Tensike Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DWT Test( C)
Test Tensie CWN Impact Tesl(C)
TYPE TOTAL ensle Stength Yed | YR Max, pa .
oF SZE PGS Ve LENGTH jFoee, Base | Wed | Stength | mate | L Vabe Absorbed EnergylJoue) Frea| ~ Srearfveal®)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure(Timel *2 Area
80 (212 xSMx20) *2| MPa | MPa | MPa | % | % |3 w3 . [t [2]3amfe| 1 [2 ]
Min 25 | 415 | 20 SR
(= KG) M Psl |seCl— size
s ) 0 ™ Mex. Ciiteria : In the case of 10x10)
1 £8 BE 12' X 0250 " X 6.150 M 205 62,672 1,260.75 Pe7775 &0 |5 T| 48 508 337 )
2 €8 BE 12' X0250" X 6150 M 55 16,814 33825 P67780 80 |5 T| 460 505 348 2
3 B BE 12" X 0250 " X 6.150 M 189 57,780 1,162.35 P67785 80 | 5 T| 40 499 353 a
TOTAL 449 137,266 276135
Chermical Compostion(%) 2:x100 3:X1000 4:X 10000 Zn-Codling Test HC~Test HIC Test Remark
Mn cM3 .| CopperSuifate | Colapse SS.C. = =
ISpec. c S %7 | P S Cu | Ni (o] BlY | B %10 Zn Codting Test Pessue | CLB | CTR | CSR Test le)Typeofplpe.end(a*c)
No.| HeatNo. xa| 2 |2 | 2| 3| 3| z2]z2]z2]3]3]3 Tme |Restt|  psi % | % | % EBEW Bk B P frd
] %2) L: Longitudinal, T: Transverse
fath] %3) B: Base, W: Weld Line, H: Heat Affected Zone
ex. 30 120 | 50 | 4 | 40 150 | 80 | 1000
S 7 o P B 1 0120 %4) H: Heal(Ladle) Analysis, P: Product Analysis
37) For each reduction of 0.01% below the specified C max.
P 7 1 m " 5 5 1 2 2 1 &8 an increase of 0.06% Mn above the specified max.
P71 )5 s f[1]2]2]1] wilbe permitted Up to a max. of 165%
2 | Per7eo HI 6 1 [ 10]5 % 10) CM3=Cu+NHCr+Mo+V
Pl 7|1 || 1|5 |4 1 2 | 2 TN ¥ SPEC YEAR — ASTM A53(2012ED)
plz |1 |mm|nu|ls|a]1]|2]2]2]|Tmnr
3| perrss Hl e | 1 || 125
ple |1 |mB|wi2|la|l2a]1]]2]z2]1]ae
ple | 1 |ml12|]a|2]1]2 1| 2
Non—Destruciive Test Fattening / 4 3
Heat Treaiment L Bending Test Viual & Dimension
GOOD GOOD GOOD GOOD
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER
* 2 2AISYMO YOI AAE52| AEA| oA 2HDI YS! 4= A2, 2ASYM 2L BZEA AIZA 9IE2 201212 Yol & UASLICL
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* 2 PAISYME YHEQ TARM(VAMY HE HEH2HE S AIBYUC, HX2MY W82 S DUTHA &QStA £ UASUCH(http://sm.hyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




